
 

 Sporton International Inc. (ShenZhen) Page Number : C80 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

21 

Band Edge - L 

U-NII-2A_5.25-5.35_802.11n HT40_CH54-5270MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C81 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

21 

Band Edge - R 

U-NII-2A_5.25-5.35_802.11n HT40_CH54-5270MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C82 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

21 

Band Edge - L 

U-NII-2A_5.25-5.35_802.11n HT40_CH54-5270MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C83 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

21 

Band Edge - R 

U-NII-2A_5.25-5.35_802.11n HT40_CH54-5270MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C84 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

22 

Band Edge - L 

U-NII-2A_5.25-5.35_802.11n HT40_CH62-5310MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C85 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

22 

Band Edge - R 

U-NII-2A_5.25-5.35_802.11n HT40_CH62-5310MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C86 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

22 

Band Edge - L 

U-NII-2A_5.25-5.35_802.11n HT40_CH62-5310MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C87 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

22 

Band Edge - R 

U-NII-2A_5.25-5.35_802.11n HT40_CH62-5310MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C88 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

23 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH102-5510MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C89 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

23 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH102-5510MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C90 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

23 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH102-5510MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C91 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

23 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH102-5510MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C92 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

24 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH134-5670MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C93 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

24 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH134-5670MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C94 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

24 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH134-5670MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C95 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

24 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH134-5670MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C96 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

25 

Band Edge - L 

U-NII-1_5.15-5.25_ 802.11ac VHT80_CH42-5210MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C97 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

25 

Band Edge - R 

U-NII-1_5.15-5.25_ 802.11ac VHT80_CH42-5210MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C98 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

25 

Band Edge - L 

U-NII-1_5.15-5.25_ 802.11ac VHT80_CH42-5210MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C99 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

25 

Band Edge - R 

U-NII-1_5.15-5.25_ 802.11ac VHT80_CH42-5210MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C100 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

26 

Band Edge - L 

U-NII-2A_5.25-5.35_ 802.11ac VHT80_CH58-5290MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C101 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

26 

Band Edge - R 

U-NII-2A_5.25-5.35_ 802.11ac VHT80_CH58-5290MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C102 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

26 

Band Edge - L 

U-NII-2A_5.25-5.35_ 802.11ac VHT80_CH58-5290MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C103 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

26 

Band Edge - R 

U-NII-2A_5.25-5.35_ 802.11ac VHT80_CH58-5290MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

Avg  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C104 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

27 

Band Edge - L 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH106-5530MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C105 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

27 

Band Edge - R 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH106-5530MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C106 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

27 

Band Edge - L 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH106-5530MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C107 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

27 

Band Edge - R 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH106-5530MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C108 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

28 

Band Edge - L 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH122-5610MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C109 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

28 

Band Edge - R 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH122-5610MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C110 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

28 

Band Edge - L 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH122-5610MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C111 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

28 

Band Edge - R 

U-NII-2C_5.47-5.725_ 802.11ac VHT80_CH122-5610MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C112 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

29 

Band Edge 

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C113 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

29 

Band Edge 

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C114 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

29 

Harmonic 

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C115 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

30 

Harmonic 

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C116 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

31 

Band Edge 

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C117 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

31 

Band Edge 

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C118 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

31 

Harmonic 

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C119 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

32 

Band Edge 

U-NII-3_5.725-5.85_802.11n HT20_CH149-5745MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C120 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

32 

Band Edge 

U-NII-3_5.725-5.85_802.11n HT20_CH149-5745MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C121 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

32 

Harmonic 

U-NII-3_5.725-5.85_802.11n HT20_CH149-5745MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C122 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

33 

Harmonic 

U-NII-3_5.725-5.85_802.11n HT20_CH157-5785MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C123 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

34 

Band Edge 

U-NII-3_5.725-5.85_802.11n HT20_CH165-5825MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C124 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

34 

Band Edge 

U-NII-3_5.725-5.85_802.11n HT20_CH165-5825MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C125 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

34 

Harmonic 

U-NII-3_5.725-5.85_802.11n HT20_CH165-5825MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C126 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

35 

Band Edge - L 

U-NII-3_5.725-5.85_802.11n HT40_CH151-5755MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C127 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

35 

Band Edge - R 

U-NII-3_5.725-5.85_802.11n HT40_CH151-5755MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C128 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

35 

Band Edge - L 

U-NII-3_5.725-5.85_802.11n HT40_CH151-5755MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C129 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

35 

Band Edge - R 

U-NII-3_5.725-5.85_802.11n HT40_CH151-5755MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C130 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

35 

Harmonic 

U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz 

ANT 22 

Pol. Horizontal Vertical 

Peak 

Avg 
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 Sporton International Inc. (ShenZhen) Page Number : C131 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

36 

Band Edge - L 

U-NII-3_5.725-5.85_802.11n HT40_CH159-5795MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

36 

Band Edge - R 

U-NII-3_5.725-5.85_802.11n HT40_CH159-5795MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

36 

Band Edge - L 

U-NII-3_5.725-5.85_802.11n HT40_CH159-5795MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

36 

Band Edge - R 

U-NII-3_5.725-5.85_802.11n HT40_CH159-5795MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 
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Report No. : FR370604D 

 

 

Mode 

37 

Band Edge - L 

U-NII-3_5.725-5.85_ 802.11ac VHT80_CH155-5775MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  

  



 

 Sporton International Inc. (ShenZhen) Page Number : C136 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 
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Mode 

37 

Band Edge - R 

U-NII-3_5.725-5.85_ 802.11ac VHT80_CH155-5775MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C137 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

37 

Band Edge - L 

U-NII-3_5.725-5.85_ 802.11ac VHT80_CH155-5775MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

37 

Band Edge - R 

U-NII-3_5.725-5.85_ 802.11ac VHT80_CH155-5775MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 
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Report No. : FR370604D 

 

 

Mode 

42 

LF 

U-NII-1_5.15-5.25_802.11n HT40_CH38 _5190MHz 

ANT 22 

Pol. Horizontal Vertical 

QP/ 

Peak 
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

43 

LF 

U-NII-3_5.725-5.85_802.11n HT40_CH151 _5755MHz 

ANT 22 

Pol. Horizontal Vertical 

QP/ 

Peak 
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Report No. : FR370604D 

 

 

 

Mode 

45 

Band Edge 

U-NII-2C_5.47-5.725_802.11a_CH104_5520MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

45 

Band Edge 

U-NII-2C_5.47-5.725_802.11a_CH104_5520MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   
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Report No. : FR370604D 

 

 

Mode 

46 

Band Edge 

U-NII-2C_5.47-5.725_802.11a_CH136_5680MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

46 

Band Edge 

U-NII-2C_5.47-5.725_802.11a_CH136_5680MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

47 

Band Edge 

U-NII-2C_5.47-5.725_802.11n HT20_CH104_5520MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

47 

Band Edge 

U-NII-2C_5.47-5.725_802.11n HT20_CH104_5520MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

48 

Band Edge 

U-NII-2C_5.47-5.725_802.11n HT20_CH136_5680MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

48 

Band Edge 

U-NII-2C_5.47-5.725_802.11n HT20_CH136_5680MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg Blank  
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

49 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH110_5550MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

49 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH110_5550MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

49 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH110_5550MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   
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  FCC RF Test Report 
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Mode 

49 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH110_5550MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

50 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH126_5630MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak   

Avg   

  



 

 Sporton International Inc. (ShenZhen) Page Number : C154 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

50 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH126_5630MHz 

ANT 22 

Pol. Horizontal Fundamental 

Peak  Blank 
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

50 

Band Edge - L 

U-NII-2C_5.47-5.725_802.11n HT40_CH126_5630MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak   

Avg   
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

Mode 

50 

Band Edge - R 

U-NII-2C_5.47-5.725_802.11n HT40_CH126_5630MHz 

ANT 22 

Pol. Vertical Fundamental 

Peak  Blank 
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Straddle Channel 

<Mode 38> Band 3 - Straddle Channel 

WIFI 802.11a (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    
 

Line Level Factor Loss Factor Pos Pos Avg.  

5+6  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 144 

5720MHz 

 5358.8 52.45 -21.55 74 38.73 34.83 10.93 32.04 100 297 P H 

 5460.55 51.2 -17.1 68.3 37.5 34.81 11.06 32.17 100 297 P H 

* 5720 105.36 - - 90.97 35.11 11.66 32.38 100 297 P H 

 5864.8 52.54 -15.76 68.3 38.24 35.31 11.49 32.5 100 297 P H 

 5457.25 42.38 -11.62 54 28.68 34.81 11.06 32.17 100 297 P H 

* 5720 98.98 - - 84.59 35.11 11.66 32.38 100 297 A H 

 5400.05 52.42 -21.58 74 38.81 34.82 10.9 32.11 400 209 P V 

 5460.55 51.45 -16.85 68.3 37.75 34.81 11.06 32.17 400 209 P V 

* 5720 103.04 - - 88.65 35.11 11.66 32.38 400 209 P V 

 5884.6 52.46 -15.84 68.3 38.15 35.34 11.49 32.52 400 209 P V 

 5457.8 42.32 -11.68 54 28.62 34.81 11.06 32.17 400 209 P V 

* 5720 96.76 - - 82.37 35.11 11.66 32.38 400 209 A V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

 

<Mode 38> Band 3 - Straddle Channel 

WIFI 802.11a (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    
 

Line Level Factor Loss Factor Pos Pos Avg.  

5+6  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11a 

CH 144 

5720MHz 

 11440 50.25 -23.75 74 46.4 39.75 14.81 50.71 - - P H 

 17160 51.02 -17.28 68.3 42.91 42.44 17.54 51.87 - - P H 

 11440 49.46 -24.54 74 45.61 39.75 14.81 50.71 - - P V 

 17160 50.55 -17.75 68.3 42.44 42.44 17.54 51.87 - - P V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

<Mode 39> Band 3 - Straddle Channel 

WIFI 802.11n HT20 (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    
 

Line Level Factor Loss Factor Pos Pos Avg.  

5+6  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11n 

HT20 

CH 144 

5720MHz 

 5386.3 51.75 -22.25 74 38.07 34.82 10.93 32.07 100 298 P H 

 5464.95 51.59 -16.71 68.3 37.89 34.81 11.06 32.17 100 298 P H 

* 5720 104.97 - - 90.58 35.11 11.66 32.38 100 298 P H 

 5861.5 52.45 -15.85 68.3 38.15 35.31 11.49 32.5 100 298 P H 

 5458.35 42.37 -11.63 54 28.67 34.81 11.06 32.17 100 298 P H 

* 5720 98.22 - - 83.83 35.11 11.66 32.38 100 298 A H 

 5398.95 51.91 -22.09 74 38.3 34.82 10.9 32.11 363 266 P V 

 5460 51.42 -16.88 68.3 37.72 34.81 11.06 32.17 363 266 P V 

* 5720 103.18 - - 88.79 35.11 11.66 32.38 363 266 P V 

 5869.75 52.22 -16.08 68.3 37.91 35.32 11.49 32.5 363 266 P V 

 5452.3 42.2 -11.8 54 28.5 34.81 11.06 32.17 363 266 P V 

* 5720 96.38 - - 81.99 35.11 11.66 32.38 363 266 A V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

 

<Mode 39> Band 3 - Straddle Channel 

WIFI 802.11n HT20 (Harmonic @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    
 

Line Level Factor Loss Factor Pos Pos Avg.  

5+6  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11n 

HT20 

CH 144 

5720MHz 

 11440 49.61 -24.39 74 45.76 39.75 14.81 50.71 - - P H 

 17160 50.86 -17.44 68.3 42.75 42.44 17.54 51.87 - - P H 

 11440 49.79 -24.21 74 45.94 39.75 14.81 50.71 - - P V 

 17160 50.36 -17.94 68.3 42.25 42.44 17.54 51.87 - - P V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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Report No. : FR370604D 

 

 

<Mode 40> Band 3 - Straddle Channel 

WIFI 802.11n HT40 (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    
 

Line Level Factor Loss Factor Pos Pos Avg.  

5+6  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11n 

HT 40 

CH 142 

5710MHz 

 5352.75 52.82 -21.18 74 39.1 34.83 10.93 32.04 347 273 P H 

 5467.15 51.54 -16.76 68.3 37.68 34.81 11.22 32.17 347 273 P H 

* 5710 101.48 - - 87.11 35.09 11.66 32.38 347 273 P H 

 5869.75 52.35 -15.95 68.3 38.04 35.32 11.49 32.5 347 273 P H 

 5458.35 43.16 -10.84 54 29.46 34.81 11.06 32.17 347 273 P H 

* 5710 94.25 - - 79.88 35.09 11.66 32.38 347 273 A H 

 5352.75 51.83 -22.17 74 38.11 34.83 10.93 32.04 100 296 P V 

 5462.2 51.04 -17.26 68.3 37.34 34.81 11.06 32.17 100 296 P V 

* 5710 100.65 - - 86.28 35.09 11.66 32.38 100 296 P V 

 5859.85 52.3 -16 68.3 38.01 35.3 11.49 32.5 100 296 P V 

 5447.9 43.28 -10.72 54 29.55 34.81 11.06 32.14 100 296 P V 

* 5710 94.3 - - 79.93 35.09 11.66 32.38 100 296 A V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

 

<Mode 41> Band 3 - Straddle Channel 

WIFI 802.11n HT80 (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak Pol. 

Ant.    
 

Line Level Factor Loss Factor Pos Pos Avg.  

5+6  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) (dBμV) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

802.11n 

HT80 

CH 138 

5690MHz 

 5440.75 51.87 -22.13 74 38.14 34.81 11.06 32.14 100 298 P H 

 5467.7 50.69 -17.61 68.3 36.83 34.81 11.22 32.17 100 298 P H 

* 5690 90.91 - - 76.53 35.07 11.67 32.36 100 298 P H 

 5869.2 52.11 -16.19 68.3 37.8 35.32 11.49 32.5 100 298 P H 

 5397.85 44.52 -9.48 54 30.87 34.82 10.9 32.07 100 298 P H 

* 5690 84.77 - - 70.39 35.07 11.67 32.36 100 298 A H 

 5456.15 51.58 -22.42 74 37.88 34.81 11.06 32.17 349 274 P V 

 5462.2 51.85 -16.45 68.3 38.15 34.81 11.06 32.17 349 274 P V 

* 5690 90.63 - - 76.25 35.07 11.67 32.36 349 274 P V 

 5878.55 53.45 -14.85 68.3 39.13 35.33 11.49 32.5 349 274 P V 

 5439.1 44.57 -9.43 54 30.84 34.81 11.06 32.14 349 274 P V 

* 5690 84.01 - - 69.63 35.07 11.67 32.36 349 274 A V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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Straddle Channel 

Band 3 - Straddle Channel 

WIFI 802.11a (Band Edge @ 3m) 

 

WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11a CH144 5720MHz - L 

22 Horizontal Fundamental 

Peak 

 

Left blank 

Avg. 

 

Left blank 
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Report No. : FR370604D 

 

 

 

WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11a CH144 5720MHz - L 

22 Vertical Fundamental 

Peak 

 

Left blank 

Avg. 

 

Left blank 
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  FCC RF Test Report 
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Band 3 – Straddle Channel 

WIFI 802.11n HT20 (Band Edge @ 3m) 

 

WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11n20 CH144 5720MHz - L 

22 Horizontal Fundamental 

Peak 

 

Left blank 

Avg. 

 

Left blank 
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  FCC RF Test Report 
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WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11n20 CH144 5720MHz - L 

22 Vertical Fundamental 

Peak 

 

Left blank 

Avg. 

 

Left blank 
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Band 3 – Straddle Channel 

WIFI 802.11n HT40 (Band Edge @ 3m) 

 

WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11n40 CH142 5710MHz - L 

22 Horizontal Fundamental 

Peak 

 

Left blank 

Avg. 

 

Left blank 
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WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11n40 CH142 5710MHz - L 

22 Vertical Fundamental 

Peak 

 

Left blank 

Avg. 

 

Left blank 
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Band 3 – Straddle Channel 

WIFI 802.11ac HT80 (Band Edge @ 3m) 

 

WIFI Band 3 Straddle Channel Band Edge @ 3m 

ANT 802.11ac80 CH138 5690MHz - L 
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WIFI Band 3 Straddle Channel Band Edge @ 3m 
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Band 3 - Straddle Channel 

WIFI 802.11a (Harmonic @ 3m) 

 

WIFI Band 3 Straddle Channel Harmonic @ 3m 

ANT 802.11a CH144 5720MHz 

22 Horizontal Vertical 

Peak 

Avg. 
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Band 3 – Straddle Channel 

WIFI 802.11n HT20 (Harmonic @ 3m) 

 

WIFI Band 3 Straddle Channel Harmonic @ 3m 

ANT 802.11n HT20 CH144 5720MHz 

22 Horizontal Vertical 

Peak 
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<Mode 44>  

Co-location 

WIFI 802. 11n_HT40_CH38 + LTE B13 Link (Band Edge @ 3m) 

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak 22 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

22  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

WIFI 802. 

11n_HT40_

CH38 +B13 

Link 

Co-location 

 5149.76 59.18 -14.82 74 45.01 34.87 11.09 31.79 100 295 P H 

 5150 46.42 -7.58 54 32.25 34.87 11.09 31.79 100 295 A H 

* 5190 91.44 - - 77.33 34.86 11.07 31.82 100 295 P H 

* 5190 84.69 - - 70.58 34.86 11.07 31.82 100 295 A H 

 5405.68 51.88 -22.12 74 38.27 34.82 10.9 32.11 100 295 P H 

 5356.4 42.91 -11.09 54 29.19 34.83 10.93 32.04 100 295 A H 

 5149.76 63.54 -10.46 74 49.37 34.87 11.09 31.79 316 271 P V 

 5150 47.35 -6.65 54 33.18 34.87 11.09 31.79 316 271 A V 

* 5190 96.97 - - 82.86 34.86 11.07 31.82 316 271 P V 

* 5190 90.69 - - 76.58 34.86 11.07 31.82 316 271 A V 

 5362.28 52.14 -21.86 74 38.42 34.83 10.93 32.04 316 271 P V 

 5358.64 42.79 -11.21 54 29.07 34.83 10.93 32.04 316 271 A V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 

 

WIFI 802. 11n_HT40_CH38 + LTE B13 Link (Harmonic @ 3m)  

WIFI Note Frequency Level Margin Limit Read Antenna Path Preamp Ant Table Peak 22 

Ant.    Limit Line Level Factor Loss Factor Pos Pos Avg.  

  ( MHz ) ( dBμV/m ) ( dB ) ( dBμV/m ) ( dBμV ) ( dB/m ) ( dB ) ( dB ) ( cm ) ( deg ) (P/A) (H/V) 

WIFI 802. 

11n_HT40_

CH38 +B13 

Link 

Co-location 

 10380 50.02 -18.28 68.3 47.17 39.45 14.18 50.78   P H 

 15570 50.35 -23.65 74 43.09 41.84 16.88 51.46   P H 

 10380 50.51 -17.79 68.3 47.66 39.45 14.18 50.78   P V 

 15570 50.76 -23.24 74 43.5 41.84 16.88 51.46   P V 

Remark 
1. No other spurious found.  

2. All results are PASS against Peak and Average limit line. 
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Co-location 

UNII 2C - 5475-5725MHzMHz 

WIFI 802. 11N_HT40_CH38+B13 Link (Band Edge @ 3m) 

WIFI UNII 2C - 5475-5725MHzMHz Band Edge @ 3m 

ANT 11N_HT40_CH38+B13 LinkCo-location 

22 Horizontal Fundamental 

Peak 

  

Avg. 
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WIFI UNII 2C - 5475-5725MHzMHz Band Edge @ 3m 

ANT 11N_HT40_CH38+B13 LinkCo-location 

22 Horizontal Fundamental 

Peak 
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WIFI UNII 2C - 5475-5725MHzMHz Band Edge @ 3m 

ANT 11N_HT40_CH38+B13 Link Co-location 

22 Vertical Fundamental 

Peak 

  

Avg. 

 

Left blank 

 

  



 

 Sporton International Inc. (ShenZhen) Page Number : C174 of C175  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID : 2AUCY-V2310  

 

 

  FCC RF Test Report 

 
Report No. : FR370604D 

 

 

WIFI UNII 2C - 5475-5725MHzMHz Band Edge @ 3m 

ANT 11N_HT40_CH38+B13 Link Co-location 

22 Vertical Fundamental 

Peak 
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UNII 2C - 5475-5725MHzMHz 

WIFI 802. 11N_HT40_CH38+B13 Link (Harmonic @ 3m) 

 

WIFI 

UNII 2C - 5475-5725MHzMHz Band Edge @ 3m 

ANT 11N_HT40_CH38+B13 Link Co-location 

22 Horizontal Vertical 

Peak 

Avg. 

  

Note: the highest signal over limit is WLAN 5G fundamental signal.  
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Appendix D. Duty Cycle Plots 

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting 

802.11a 96.77 1.391 0.719 1KHz 

802.11an HT20 96.53 1.290 0.775 1KHz 

802.11an HT40 93.13 0.648 1.544 3KHz 

802.11ac VHT80 87.84 0.325 3.080 10KHZ 

 

802.11a 

 

 

  

720510 
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